SY SFEEERAT

Shin Yu Enterprises Co., Ltd.

I
N e |
EMERGENGY o [T Lol |
N e R,
" e =
IV

https://www.facebook.com/ http://shinyugroup.com
ShinYuGroupTW/

[ N =N =

3 Y BAFEERRAT
Shin Yu Enterprises Co., Ltd.

http://shinyugroup.com

Eamil : service@shinyugroup.com

4F., No. 32, Zhongshan Rd., Luzhu Dist.,

Taoyuan City 338, Taiwan (R.0.C.)

TEL: +886-9-31037819 / +886-9-60037189

SY 950 s
R LR ORER S

En 5] 5

(€@ &3




mEFE / FmEHE

EXPLODED VIEWS /| &




IMPORTANT SAFEGUARDS

When using electrical appliances, basic safety precautions should
always be followed, including the followings:

Read all instructions.

A

® To protect against risk of electric shock, do not immerse cord,
plug or base in water or other liquid.

® Close supervision is necessary when any appliance is used by or near children.
Never leave an appliance unattended when in use.

® Unplug as not in use, before putting on or taking off parts, and before cleaning.
To unplug, grasp plug and pull straight out from outlet. Never pull cord.

® Avoid contacting moving parts. Keep fingers or objects other than food out of the Chute.
® Do not operate any appliance with a damaged cord or plug or after the appliance malfunctions
or is dropped or damaged in any manner. Return appliance to the nearest authorized service

facility for examination, repair, or adjustment.

® The use of attachments not recommended or sold by the appliance manufacturer may cause fire,
electric shock, or injury.

® Do not operate or place any part of this appliance on or near any hot surfaces
(such as gas or electric burner or in a heated oven.)

® Do not let cord hang over edge of table or counter, or touch hot surfaces.

® Be sure to turn switch to the OFF position after each use.
Make sure the motor stops completely before disassembling.

® Do not operate this appliance in the presence of explosive and or flammable fumes.

® Do not use any accessories or parts from other manufacturers or NOT by Xin Yu Proposal
accessories or parts. The warranty will expire, if you use such accessories or parts.

SAFETY AND INSTRUCTIONS

SPECIFICATIONS:

® Production capacity 600 cups / hr

® Net weight 35 kgs

PARTS DESCRIPTION:
A. Film clip

F. Start button (green)

B. Temperature controller G. Safety Door

C. Power Switch H. Film electronic eyes controller
D. Emergency stop button (red) I. Raise the cup base L i
E. Counter ] ]

ENGLISH N

OPERATION:

1.

5.

6.

7.

Film installation (A) film clip, please insert film at right side of A, and fixed it by counterclockwise,
after then please pull out the film thought H film electronic eyes controller to left side of A, and
fixed it. Please follow up instruction by drawing of parts description.

Turn on button (C), the red button is power switch, the green button is change to automatic
sealing mode, if you like to have manual control, please turn off the green button.

Button (D) is an emergency stop, and (G) is also emergency stop function.

) fo o i

Temperature control

ON - Turn on, machine is heating

PW - Turn on, stop to operation.

SB - Turn on, error code, please contact us.

Film electronic eyes controller

Power on

When the green light sensor is off,
green light without sensor

a. If film cannot be aligned with the center of the cup, please adjust A screw.
b. If the film can’t stop the operation. It might be film controller without sensor.
Please use "flat-blade” screwdriver, please have PW no light,
when film black point is meet film controller. If PW is light, please adjust to light on.

Cup film electronic eyes controller

Power on

| OP )
When light up,

it senses the cup
or machine operation.

Please use "flat-blade” screwdriver to adjust sensor, if there is no light on when cup putin,
please adjust sensor, by clockwise, when OP no light on, or counterclockwise,

when OP light on without turn off.
®

Time adjustment

Is adjust time when sealing motor operation.
(preset is 0.7 seconds)

Is adjust time when cup into the machine. z 2lz ¢z ¢z 8
(preset is 0.7 seconds) g ele gk 2k =
A ® o

Note: These two kinds of timer use different voltages, it cannot interchangeable




TROUBLESHOOTING:

1.Turn on the power, ma
A. Check the socket
B. Open the back cover
C. Open the back cover

chine without operation

, check cable connection is OK
, check parts is OK

D. Open the back cover, check wires is OK
E. Open the back cover, check fuse is OK

N

.Press start button, machine without operation

A. check control board, check cable connection is OK
B. Open the back cover, check cable connection is OK
C. Open the back cover, check parts is OK

D. Open the back cover, check wires is OK

E. Open the back cover, check fuse is OK

3.Film working no well
A. Check film sensor “black point” is on correct location.
B. Please use dry cloth, clean film electronic eyes controller

4.Stuck during sealing operation
A. Check film is stuck or not.

5.Abnormal Noise during sealing operation
A. Check film is stuck or not.

6.After sealing the cup, the film is not flat
A. Check film is film roller is ok.

7.After sealing the cup, the film is tearing
A. Check knife is ok.

8.After sealing, it can’t stop it
A. Open controller board, and check upper mold bearing clockwise turn or counterclockwise turn.
B. If clockwise, please adjust screw A, and turn clockwise a round.
C. If counterclockwise, please adjust screw B, and turn clockwise a round

2.PARTS LIST

Item / Spec Item / Spec Item / Spec

© 0 N O O~ wWwN e

[
o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
2
42
43
a4

4AM11—Cover

AC241V Counter (Digital)
689- Cover

6002- Cover

6801- Cover

C-Clip -17

LY-6W-75

LY-6W-120

LY-41W

MR-11INE
Photoelectric switch

SY95-1-502

Stainless tube

Cup holder fixing plate
Motor holder fixing plate
Switch fixing plate
Cover fixing plate

Side cover - Right
Side cover — Left
Adjustment plate
Cover — controller board
Safety plate

Controller board

Back cover
SY95-1-B14

Film fixing plate

Axle

Roller axle

Film axle

Roller

Bearing

Axle

Axle

Sleeve

Pulley

Axle

Rail

Ring

Base

Body base

Mold base

Left sliding arm

Right sliding arm
Stamper locking plate
Electric heating fixing plate

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89

Electric heating fixing plate
Cover

Lock Monkshood

Cup holder tray

Cover plate

Electric heating fixing plate
Handle cup holders
Stopper

Eccentric block
SY95-1-D20

SY95-1-D21

Stopper

SY95-1-F02-T

Cup pushing up block
Cup holder ring
SY95-1-F05-1_20141115
SY95-1-F06

SY95-1-F08

SY95-1-Z01

SY95-1-Z202

U-type Switch SU-08GB
Screw -M4-26L-

Hexagon copper M3-16L
Nut -M6-1.0P-5.0t-SUS305
Nut-M16-2.0P-16t

Switch (Red) 29-34
Switch (Green) 29-34
Timer MY-1S-25VDC
Timer MY-1S-111VAC
Bearing -PHS06

Bearing -PHS08

Screw -M5-1.0P-15L-#305
Screw -M6-1.0P-15L-#305
Screw -M8-1.25P-46L-
Washer-¢ 17-4 30-2.6t-
Washer-§ 23-¢ 39-3.1t-
Screw -M3-0.5P-5L-
Screw -M3-0.5P-10L-
Screw -M3-0.5P-13L-
Screw -M4-0.7P-6L--#305
Screw -M4-0.7P-41L-
Screw -M4-10L-#305
Screw -M6-1.0P-8L--#305
Screw -M5-0.8P-10L--#305
Screw -- M5-0.8P-16L- -#305

90
91
92
93
94
95

96
97

98
99
100

101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121

ENGLISH Il

Screw -M6-1.0P-20L- -#305

Screw -M8-1.25P-25L--#305

Screw -M8-1.25P-30L- -#305

Switch -1L

Switch Z-15GW23-B

Temperature sensor 0.6M

K(CA)

Temperature controller H6-AN-R

Temperature controller holder

P3G-09E

Electronic board 02

Electronic board 02-2
Heater = 57x57 451L-Y
SLDPRT
Washer -M3-1.0t-#305
Washer -M6-1.5t-#305
Washer - § 4.3-¢ 8-0.4t-#305
Bumper-26L
Spring -4 1.0-$ 11-31L-SUS
Spring -4 1.2-$ 11-37L-SUS
Spring- ¢ 2.0-§ 19-44L-
Spring -$ 23-¢ 26.5-26L-SUS305
Nut -M5-1.0P-4.0t-SUS305
Nut -M8-1.25P-7.0t-SUS305
Screw M6-130L-#305
Power switch — Red light
Relays ETR2HN-25VDC
Relays ETR2HN-111A
Relays ETR4HN-111A
Screw -M6-1.0P-15L--#305
Screw-M6-1.0P-25L-#305
gearwheel
washer-§ 8.2-§ 16-1.8t-#305
Screw-M6-1.0P-20L- -#305
Cup fixing plate




EXER

/N ER

O EMEHEER A - BREAMPEFEREEHLERAMETRNWEREBRMER -
QOUREL HWHEFHMMESIER  FOERLAER -

QOUNRERIEE  MWEXHMFLATAER  DRBEBRK -
OLEERABEHRTIAL (BFE/NZ) EH  BEBEIOEFENRLEE  A2LEHEFH
HBHR=ZE MHAFTEFAEETYEWAEETEE  SETrEaNERAE  AOEFEH -
O ENEREBAERERRE -
OTEBUTELFAENMEAIEZTER KK - BEHEE -

OUREF BEIBFTREEVEA -

VAN 3=
OENEMEMREFNEINRGNZY  NFRFRAZRENZH -
MRGERIBRHRNEN - RENTRY -
O FEMBEIOKA - TRIMASHECSLREE -
OFEEHHABANREESREABRT - T HETEUHBERHF -

/N ZEIERHEB
O EFEE 110V / 220V . (REBEEEA)
O E R EBUEMEER .

O FEAA - FRBERRPEHZRER (MAFSRBERRA)
BEIRFIERBE
=0 A\ 471
EmiE
EmR
® FE 110V
@ EFEINE 220V, 220W
® S AERE 600 cups / hr
O HIES 35 kgs

320 x 420 x 600 mm

A BRI AR AR

A. ISR AR FEBE(5B)

B.Bmse G. Z2P9

C. EERAR H. B SR T v _ 1t |
D.ESEE (A6) | fR 5 B E

o J U

EiEdx =

EmBIERR
LBBEESE (A) BRIUR - SRBREEEREAS L8 LEES  LUEIHA -
HEBREFSEBEBRE LETS (NET) EAESEEFERELRNEE -

2. AR (C) L eRARFAMER el AIHESHHOEI -
WRFBHERSCRBRAR  ERZE (F) SCRBERE

3.8 (D) AZ2EL - B (G) T2FINAAAR - BT EH DS (EENEFE L EEFHIE .
TRERY  BEEHT—ERELCS

4580

ON =& - FREH A M D T

PW =B - EROBEEEME A = 1Nz ™

SB IE - HRNEUR R K MR TR R
(FRBERBIRME )
5. BEEIR

ERE

BREREERE BRESKERS

1LMBABERZHENRDPL  BEABHUB L TEBEREERZIUEPHDO

2. MBE—EEHREF LA IEBRBRE
FEB-—FEFHESR  BREREPRESEBIERAPW RARE - NESEBIREE
REIREME  BREBERFEPWESIE

6. BENFHOER

o =
BRE/EBFHTTRE

ErRPMUE  JRA/NE-FRAEFHESRRERS  HFHRARKOPBEEAR -
BUNEES $HEA0 8 - BV ARF18 OP JBINA ISR - RISt LEHRZE

7. RRERE

i

SRENESEHORBE
(8RR 1E 0.75)

BB B EATE R AR A BN g ¢
(FBER 18 0.75) BE

ETR2HN
110VAC

AR MEERSRERAEEAR  FURBER



ik .

5 55 £ P 2. B %
L e mEAEE

AGBSHEEEEAS 1 4M11--8 -#= 49 TH=ER 89 EBEW/A-M5-0.8P-16L-
. . 2 7B AC241V HEEE 50 EHEER =5 -#305
. e = 4 3
Bﬁsﬁ{ﬁ;ﬁ; mgiﬁﬁim”f“ (®fi) 51 #REEIEAR 90 EFEMAA -M6-1.0P-20L-
CHhFHEE REEAATHRE 3 689-i- ERE 50 R 29 -#305
D#fifEsE BBESTABRIEIE 4 6002- #E 53 IR 91 Q;"?Q?S'Mg'lﬁp'?ﬂ'
ERFEESE BRERRHEETEE 5 6801-# - M= 54 SY95-1-D20 92 EEEAAS -M8-1.25P-30L-
2. BEBR - BB D News 35 SY9s 1021 &7 4305
R o /o LY-6W-T5 56 IR 93 MEHRIRY -1L
A BRHERGRE  EEESRME 8 LY-6W-120 57 SY95-1-F02-T 94 #EHBERA Z-15GW23-B
BIiBI#&%E  MERSEARME 30 kAYF'{“ﬂNNE — 58 IR 95 R 0.6M K(CA)
CHRBEE REZEATHRE 11 evon 1500 e 22 :ﬁffiﬁs © oriiis 96 B3 H6-AN-R
D FBI%E  REREEEREE 12 FEEE 61 syos-1roe 97 BESMEPIC-0E
e - s -1- 98 E/FR 02
ERBAES RERBHEETE 13 HEEZEAR 62 SY95-1-F0O8 99 I 02-2
3 S —N  —E 14 EEEEA 63 SY95-1-201 100 BH A 5757 H#§ 451L-
AREEENEERLY  SETEEEE 15 IRUFREZE R 64 SY95-1-Z02 Y &% F SLDPRT
REB R EE ‘E_E_ ’%H’/ BIR 16 SMREIER 65 SU-08GB U ZstERif 101 S -M3-1.0t-#305
B RLAM - IEREREERA 17 BfE 66 ARE+F-M4-26L-EH | 102 BEET -M6-1.5t-#305
W 18 EflE 67 ABIE M3-16L 103 %5 - § 4.3- § 8-0.4t-#305
A — . - 7~ $4.3- 4 8-0.
4. MEUEA j: ZEE 19 WEA 68 AMIEIE -M6-1.0P-5.0t- 104 1 EWB= 4 -261
AREERBESNTEEEE R 20 mHlE= SUS305 105 E4EE-§1.0-$11-31L-SUS
IV S ABIZ0E -M16-2.0P-16t- BE s 1 0. 611371
5 TIEEAL  AER= 21 ZEEIR 69 /\ﬂ? 218 6-2.0 t- B 1106 BHEE-§1.2-611-37L-SUS
. . 22 EEHEIER 70 5 EIGARA (41)29-34 107 BHEE - $2.0- $ 19-44L-
ABREREEEGMTREEAFE 23 %= 71 FEIBEIRA (4)29-34 108 PR E - § 23- § 26.5-26L-
6. 5 == 5 i B 4 24 SY95-1-B14 72 5% MY-15-25VDC SUS305
ﬂ; ??Eﬁﬂ\? ; iﬁiﬁ X 25 BHEEEAR 73 5% MY-1S-111VAC 109 EI208 -M5-1.0P-4.0t-
ABEREZGESERE  BERE 26 D 74 ERHA -PHSO6 SUS305
7. H O T B R RS - BB I e 27 EELE 75 RIRHE PHS08 O e L2 0 SUs08
- " —— o 28 B E 76 MWEERAMAE -M5-1.0P- 111 845 1%% M6-130L-#305
ARBIRET - BENRZEBE  AZER 29 BEEE 15L-#305 112 AiRGARA (&5 ) 4% - A1
N p e 3 4w g Ay - - - 2 -
5. A - R 0 awes 7 gmRp L | e o
E a2 = yEm S 31 & _ N L Al -
Af}%%ﬂﬁﬁifﬁkﬂ CBE FEKIER EY R E ) - 32 L 78 ,4295;}79,\% -M8-1.25P-46L- | |115 4@ ETRAHN-111A
BEIERE . MEARRG HWEIRFIHE—B  SEREEHNKR 33 EE 116 BIEEA A -M6-1.0P-15L-
e e Wy s \ s ‘ 79 #ES) -$17-$30-2.6t- Eii 2 _#305
CEFIES AR BEBM4  AFERHE—FE  BRIEHRR 34 B = =
35 i 80 EH-$23-$39-3.1t- B8 | 117 mERAS -M6-1.0P-
© 81 [EIFE -M3-0.5P-5L- 25L-#305
36 B B 20 - @ 118 &8
37 R 82 [ -M3-0.5P-10L- 119 #75 - § 8.2- § 16-1.8t-#305
38 ER =7 -08 120 EI#E+ -M6-1.0P-20L-
39 KEZEE 83 [EFE+5 -M3-0.5P-13L- =0 _#305
40 BEEgE =7 -8R 121 REEER
41 EBEE 84 EIE+F -M4-0.7P-6L-
42 HEDE = -#305
43 BEEE 85 §i+;-M4-o,7P-41L-
o z:;fﬁf 86 EFE+F -M4-10L-#305
TR 87 EE@E+F -M6-1.0P-8L-
46 LEHESH 2 _#305
47 RER#EM A 88 EFMAS -M5-0.8P-10L-
48 THER 25F -#305




EEEW

VAN 375

OEFEZFRFZH, FREAMMBRAER®S ™ MmATIRR M RIREERM.

OMRARL. EAHEMUHZIRA, FEAEBKR™ R,

OMRHEEIRT, YATHRFAAER, URELLERRK.
OXFRAEBRETIHAL (BFENR) A SHEEESCEENRLE, A2ERSEAM
RRZE. NFEERARTEREMAREZRE, SERFaNERRTE, FAER.
OENIBEREA~RLERITA.

O XU HE LERVMM G ESSBAR, MESGE.

O RIZIE FIE NG FRILFWEEN,

AS--3-

OENERAMHEFMEMEGHTY, SERFENZRGHTH.
MBEFERAILEREGSEYE, RERNS X,

QOEEAREHONG, EMIANFIESHECEHRE,
QEEFVRMEMRMERBLAIBFAT, FAHTEEEFENE.

I\ REIRTRLH
OfERME 110V / 220V . (REFRHEFER)
TEENLBIE SRR
OLE{EMA, WHIRBRERHMREER (BT ESRERILSE)

B RFLIL I+
=F O /N4
FmiTaE
FmAlAE
® = AFHE 600 cups / hr
o NEEE 35 kgs
AR 1 AR
A. B IE R AR FEMNR(&8)
RS G. 227
C.BRFA H. B EIR 0 T
D. £2FIL8 (48) | #F 5 T EE | |

E. it J ]

B A .

PR IEIRER
1LEREZE A) REXR  CEREZES/ARAH OB LEERE - DUSEHE AR - HHRE
KEEEREEREEBTS (MNETR)  ERRSEEFREELDNAE -

2ATFZRE Q) UBARANAESE  ZGEHANTHFEHHOES
MMEDBSIEEFLLM  HEERE(F) GeHLED

3B (D)HEREL - 5 (G) R2WEERR - B TEHOMEE SR EEEFHE .
TERRY  RESET— RS

4.4, B

ON =] - R REHA M D —
PW ST - EFBERAMEA S M =
SB =Y - RTEBLA MR T RINE
(BRERAHAR)

5. B R

IR
BRI ST - BRMNN ST K=

L MBREEL AN ERDPL - BEABRLHEETUERERPZIUERHDO

2. MRIE—EE N TEE LB I BB IR o B
HEE-—FEFBHESR  FREPRESLAEIBRAN PW ARTT - MBS IE IR
BEIRTUE  BERESHRE PWTRIE

6. BEF M EIR

@D =77
BRAL/ SHERHR T 50

Eirp g  JRA/NE-FRLEFFHEBRMMNIES - K FRAN OPITEAR -
T It B 8 408 - BRI AR+ fE OP T INAYB K - MR £HB 22 L VR 2

7. HEER
LA

RNBFEHESARHONE
(BIAE 0.75s)

NIBEENRFRELH AN ZEANE z glé g
(FINE 0.75) £ glE =

XOER MM ENSREMABSEAR  AUXBER



81 25 & P Bk BR

1. AE®RR - TR

AMBEHEZEEARSE

BifFlEa®  REEEHLRE

CiFiffla®s  REZEBTHHRE

DifiFfles  MEEEBBLIIE

ERARE  MERMLEETE

2.ZEHRE - TofF

AREZERIERME  SEEBRLEE
BirFAE®: REEEBLRE

CHIFle®s  REEGEZHRE

DHifas  MEZEABLUIE

ERARSE  MERMLESRTE

3. MIBE—F/—HE

ARBERBHRNER  EEFIREER
BRATHM SRESRERER
4. MEEA—F - K&

AMBRBEGN TEREEFGE

5. NRIEAR - BRE
ARERBEGNTEZEAFE

6. HOTMMNF - RIEBHKK
ARBEREBREZEFE - TXRY

7. FOMN N RBRERE - KR AL
ARTIRET  BETNREZELE - HELEW

8. AR - R IE

A TSI EARIRAE - X5 AR Hh R AT £ 3R AT £ A%
BEIRME : BEAXLBL  NBIRNHE—E  FHINENRR
CHEENE : BEBALRBLZ  ABFMNEHE—E  BHREIARIRKT

2. ZHR

0 N oUW N R

DA DS DD DNDNDNDWWWWWWWWWWRNRNRNNNNNNNNRRRERRRRRBRRBR O
OOV D WNROWOWOMNIOOUDWNRLOWOVWOONOURWNROWOOONOOWUDDWNRO

AM11-- % - %K=
7 fIE AC241V H#8s (M)
689- &% - ERlE
6002- %=
6801- & - %=
CERHM -17
LY-6W-75
LY-6W-120
LY-41W
MR-11NE X#BEHR
SY95-1-502
TERNE
HEEE R
SZEEER
PRI AREE R
SNEEE R
A=

EN=E

HER
rEHlas

T2 IR
5 E AR

B&
SY95-1-B14
RAEEE A
oy

R BNl

PR 0 B
RoBEE

B T

TE A1 4

oy

g

B

TE A1 4

B

E R

&R

AR B
EEEE
EBEE
BENE
EEHA
BB T R

BB 3 E T
e
BIRBIM R
TR

49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

69

70
71
72
73
74
75
76

77

78

79
80
81

82

83

84

85
86
87

THESE

BREER

R EEHEAR

PR 3R

1R 0 R

SY95-1-D20
SY95-1-D21

PR 3R

SY95-1-F02-T

TR

A EHF
SY95-1-F05-1_20141115
SY95-1-F06

SY95-1-F08

SY95-1-701

SY95-1-702

SU-08GB U By H&
KRBk +5F -M4-26L- B4l
ANBfEHE M3-16L

NAEI2IE -M6-1.0P-5.0t-
SUS305

NAIEIE -M16-2.0P-16t-
B

FEFFS (£1)29-34
FEFR (£)29-34
A9 2 MY-15-25VDC
A9 3 MY-1S-111VAC
@R HHE -PHS06

@R H& -PHS08
FTLNARAE -M5-1.0P-
15L-#305

FTLNARA -M6-1.0P-
15L-#305

FLA7AE -M8-1.25P-461-
ES

155 - § 17- § 30-2.6t- B4l
£3) - § 23- $ 39-3.1t- B4
Bsk -M3-0.5P-5L- 25 -
e84l

Hsk -M3-0.5P-10L- & F -
e84l

B +5 -M3-0.5P-13L-
= - B4l

Bk +5 -M4-0.7P-6L-
2F -#305

BsL+5 -M4-0.7P-41L- 24T
Bk +5 -M4-10L-#305
B3+ -M6-1.0P-8L-
2F -#305

EFh s .

88 [ELNANAE-M5-0.8P-10L-
=5 -#305

89 [ELNANA-M5-0.8P-16L-
=5 -#305

90 ELNARAE-M6-1.0P-20L-
=5 -#305

91 BESLWARA-M8-1.25P-25L-
=5 -#305

92 BELMARAE-M8-1.25P-30L-
=5 -#305

93 MEFAFR-1IL

94 WmHAR Z-15GW23-B

95 REURHE 0.6M K(CA)

96 JEiE=s H6-AN-R

97 SRIESRLEE P3G-09E

98 EF1R 02

99 EEF1R02-2

100 Bk 57x57 % 451L-
Y Ejf ¥ SLDPRT

101 #®EET -M3-1.0t-#305

102 ®EET -M6-1.5t-#305

103 123 - § 4.3 § 8-0.4t-#305

104 BEMB=45 -26L

105 EH¥E - §1.0- § 11-31L-
sus

106 E4ERE - §1.2- 6 11-37L-
sus

107 FE4HHE - §2.0- § 19-44L- &

108 FE4ERE - § 23- § 26.5-26L-
SUS305

109 #2208 -M5-1.0P-4.0t-
SUS305

110 #2118 -M8-1.25P-7.0t-SUS305

111 4% M6-130L-#305

112 BIRFR (X & - 41

113 #8 ETR2HN-25VDC

114 46338 ETR2HN-111A

115 46338 ETRAHN-111A

116 Bk -M6-1.0P-15L- &
F -#305

117 F3L MR -M6-1.0P-
25L-#305

118 5%

119 125 - $8.2- § 16-1.8t-#305

120 B+ -M6-1.0P-20L-
2F -#305

121 HEBEEA




